

# INSPECTION CERTIFICATE

Purchaser: \_\_\_\_\_  
 Contract No.: TPMC-0000055855  
 Product Name: Carbon Structural Steel Plate  
 Standard: ASTM A36 Grade: A36  
 Customer Code: \_\_\_\_\_

Destination: \_\_\_\_\_  
 Train No.: \_\_\_\_\_  
 Certificate No: 20091222-02B  
 License No.: \_\_\_\_\_  
 U.T.: \_\_\_\_\_

Batch No.	Heat No.	Test Batch No.	Size(mm)	Quantity (piece)	Weight (mt)	Chemical Composition(%)												Yield Point (Mpa)	Tensile Strength (Mpa)	Elongation (%)	V-Notch Impact Test(°C)	Bend Test (180°)	
						C	Si	Mn	P	S	Ti	Nb	Al	Cr	Ni	Cu	Mo						
9L06375JBA	9L06375	9L06375JB1	6000*2000*15	9	12.717	0.16	0.26	0.55	0.016	0.010	0.003	0.001	0.002	0.03	0.01	0.03	0.007	275	430	29.5			
9L05664KGA	9L05664	9L05664KG1	6000*2440*6.0	24	16.549	0.17	0.24	0.56	0.015	0.011	0.001	0.001	0.001	0.03	0.01	0.03	0.005	285	435	31.5			

<p>NOTES</p> <p>We hereby declare that material has been produced by approved method and has satisfied rules of testing.</p> <p>Manufacture process: B.O.S/Con.Cast. E.A.F./Con. Cast.</p> <p>Supply Condition: Hot-Rolled. Delivered with theoretical weight</p>	<p>Approval stamp and signature</p>	<p>Signature</p>	<p>Certificate Seal</p>
-------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------------	-------------------------------------	------------------	-------------------------

Tabulator: \_\_\_\_\_ Printer: \_\_\_\_\_ Date: 2009.12.29